¥01

&7

76

77

68

70

69

7

72

74

32

64 63 62 55 54 3

58

\535049433?353933404f

52

o -4
AT
8y = o _—_rrz:T ~ 1
19 -+ =B
ix ' =7
6

45

FINAL DRIVE




ITEM

10
11
12

13

-

16

17

19

a

21

22
23
24
25
26
27
28
29
30
31

32

PART

NUMBER QTY.

056801
035061
904208
056522
064521
035793
056513
050226
057301
056789
047436
057006
057005
056788
070469
904208
056512
057004
057003
056519
056518
056517
056511

012992
904206

U56525
056508 -
035439
052444
056524
051438
051347
067597
056721
049936
069441

069328

2
16
16

12
12

14

0o oo I

o 0o W

FINAL DRIVE PINION SHAFT

DESCRIPTION
DRUM, brake

CAPSCREW, 1/2"NC x 1-1/4"

LOCKWASHER, 1l/2"
HUB, brake drum
WASHER ASSEMBLY, hub retaining (Includes item 5)
PIN, hub retaining washer
WASHER, sealing, brake drum hub
CAPSCREW, hub retaining (1''NF x 1-3/4")
LOCK, hub retaining capscrew
PINION (18 teeth)
SEAL, oil
CONE ASSEMBLY, inner bearing
CUP, inner bearing
CAGE, inner bearing

CAPSCREW, L/2"NF x 1-1/4"

LOCKWASHER, 1l/2"
GASKET, inner bearing cage
CONE ASSEMBLY, outer bearing
CUP, outer bearing
SHIM, bearing adjustment (. 005" thick. Use as req'd)
SHIM, bearing adjustment (. 007" thick. Use as req'd)
SHIM, bearing adjustment (. 010" thick. Use as req'd)
CAGE, outer bearing

CAPSCREW, 3/8"NF x 1-1/4"
LOCKWASHER, 3/8"

FINAL DRIVE INTERMEDIATE SHAFT

GEAR (40 teeth)

LOCK, gear retaining
CAPSCREW, 3/8"NC x 1"
LOCK, capscrew

PINION (15 teeth)

CONE ASSEMBLY, inner bearing

CUP, inner bearing

CAGE, inner bearing
CAPSCREW, 3/8'NC x 2-1/2"
LOCK, capscrew

CONE ASSEMBLY, outer bearing

CUP, outer bearing

(Continued)

KIT NUMBER




ITEM
33

34

¥

36
37
39
40
41
42
43
44
45
46
47

48

49
50

51
52
53 %
54
55
56

57
58

59

PART

NUMBER QTY,.

056516
056515
056514
056520

035018
904208

056972
058826
035439
052444
069030
051991
051970
067598
067599
049918
057273
057274
069615
069614
056971
056970
056969
056968
056966
035073
904208
058796
058806
u58805
058807

u69132

064419

042930

FINAL DRIVE INTERMEDIATE SHAFT (Cont'd)

4
4
14
2

10
10

DESCRIPTION

SHIM, bearing adjustment (. 005" thick. Use as req'd)
SHIM, bearing adjustment (. 007" thick. Use as req'd)
SHIM, bearing adjustment (. 010" thick. Use as req'd)
CAGE, outer bearing

CAPSCREW, 1/2"NF x 1-1/72"
LOCKWASHER, 1/2"

FINAL DRIVE SPROCKET, SHAFT AND GEAR

GEAR (46 teeth)
LOCK, gear retaining
CAPSCREW, 3/8"NC x 1"
LOCK, capscrew
SHAFT, track sprocket
CONE ASSEMBLY, inner bearing
CUP, inner bearing
CAGE, inner bearing
SETSCREW (hex-hd., dog-pt., 5/8'"'NF x 3-5/8")
WASHER, plain (copper)
COVER, inner bearing
SEAL, inner bearing cover
CONE ASSEMBLY, intermediate bearing
CUP, intermediate bearing
SHIM, bearing adjustment (. 005" thick. Use as req'd)
SHIM, bearing adjustment (.007" thick. Use as req'd)
SHIM, bearing adjustment (. 010" thick. Use as req'd)
CAGE, intermediate bearing
GUARD, seal
CAPSCREW, 1/2"NF x 1-3/4"
LOCKWASHER, 1/2"
FOLLOWER ASSEMBLY, inner seal (Serviced only as a unit)
BOOQOT, inner seal
RING, inner seal

GASKET, inner seal ring

SPROCKET ASSEMBLY, track (Includes item 59)(Standard. Has
flat tooth-base)

SPROCKET ASSEMBLY, track (Includes item 59)(Special. Has
skeleton tooth-base)

PIN, driving, inner seal ring

106

KIT NUMBER



ITEM

60

62
s {
64
65
66
67
68

69

70
71

{
{
!
xﬁ

5

76

"

FINAL DRIVE OUTBOARD BEARING AND SEAL

PART
NUMBER QTY. DESCRIPTION KIT NUMBER
069105 2 NUT ASSEMBLY, irack sprocket retaining (Includes item 61)
042930 6 PIN, driving, outer seal ring
058837 2 LOCEK, sprocket retaining nut
035220 4 CAPSCREW, 1/2"NC x 1-1/8"
904208 4 LOCKWASHER, 1/2"
069106 2 GASKET, outer seal ring
069107 4 RING, outer seal
058808 2 FOLLOWER ASSEMBLY, outer seal (Serviced only as a unit)
058814 2 BOOT, outer seal
073413 2 BEARING, roller, outboard (Each consists of 1 ROLLER
ASSEMBLY and 2 CUPS. Serviced only as a unit)
056451 2 NUT, retaining, outboard bearing
911689 2 PIN, cotter, 1/4" x 3"
064127 2 COVER, outboard bearing
035067 6 CAPSCREW, 1/2"NF x 2"
904208 6 LOCKWASHER, 1/2"
056947 i SHIM, bearing adjustment (. 010" thick. Use as req'd)
056948 2 SHIM, bearing adjustment (. 007" thick. Use as req'd)
56949 2 SHIM, bearing adjustment (. 005" thick. Use as req'd)
069126 2 CAGE, outboard bearing
035073 12 CAPSCREW, 1/2'"NF x 1-3/4"
904208 12 LOCKWASHER, 1/2"
069080 6 SHIM, bearing adjustment (. 015" thick. Use as req'd)
056984 2 GUARD, sprocket
070467 4 CAPSCREW, 1/2"NF x 1"
904208 E LOCKWASHER, 1/2"




